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Consignor

-i+6EiF(,fiil'l'l)fr l]Rr],.1 SANYO ENERGY(SUZHOU) Co., LTD.
,ff/l'l II+.1" ix Ei I fHl4'uttr# 86 !' No.86 Sunwu Road,Xukou,Wuzhong District.Suzhou

0512-6621 083 8-393 5 chenluxiao@cn.panasonic.com www.panasorr ic.com
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Manufacturer

..-i+ H2'tlil(,)ii'l'l ) E. IrR 2\ n-l s A N y o EN E R G y ( S U ZHOU) C O., LTD.
,fi/l'1ft'R+XHnfHi,l'r{E+i86 T No.86 Sunwu Road,Xukou,Wuzhong District,suzhou

0512-66210838-3935 chenluxiao@cn.panasonic.com www.paltasonic.com
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Test lab

i+fr?w(fril'l)6pR2\ nJ SANYO ENERGY(SUzHoU) CO.. LrD.
,fi'r'l'1fr'+ {, E tr tr fHid'Etf6 86 € No.86 Sunwu Road.Xukou,Wuzhong District,suzhou

0512-6621 0838-3935 chenluxiao@cn.panasonic.com www.panasonic.com
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Name
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Battery/Li-ion Battery pack

fi*ft4
Brand

acer

N.E
Trpe

API5O5L lr*tfiifltli{4!€
Origirral tested type

3tJPF359t9t-l-Tt29,s

ffiffi€Etv)
Nominal voltage

I 1.55
?;E-rfr28-

Capacity/energy
TYP.4670mAh 53.gwh
MIN 4570mAh 52.7Wh
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Description

ET h +,fs- -E- f H, ill{ rJl
Rechargeable Li-ion battery

#..i*Ere)
Li content

tfrEtke)
Mass

0.233
,fxn

Appearance
P.E nrrl.-H Blact<

plastics cement shell

Wlifr ffi ,H. Test inform ation
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Original test report No

E I 620959
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Date of test report
2016-02-24
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Test standard

qXA E K*.r' fal6 tr +tu6fffiil1 LEiv+} i,(mfr +
ffi)>ffi38.3 H. uNtrEo NArloNS "Recommendations on
the TRANSPORT OF DANGEROUS GOODS" Manual
of Tests and Criteria 38.3

ST/SG/AC. I 0i I l/Rev.5/Ame
nd. I

T.I HtrfHI'l
Altitude simulation ',itit Passed

r.2 i,flHifi{ifr
Thermal test

ftit Passed

r.3 +EatiI{ifr
Vibration At6 Passed

r.4 irF#ifllli{
Shock

fffi Passed

r.s ,1.*[fEE6
External short circuit At& Passed

r.6 tftr
Crush

#t# Passed

r.7 i$trfiH
Overcharge

/i{fi Passed
T.8 

'EftIETH,Forced discharge
At6 Passed

38.3.3 (0 38.3.3 (e)
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f+ffi8,+ Sample Picture
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Conclusion

ST/SG/AC.l0/iliRev.5/Arnend.t3g.3 tzl i6 * * " The tesred sarnples meet the
requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT oF DANGEROUS cooDs" Manual of Tests and Criteria
ST/SG/AC. l0/ I l/Rev.5/Arnend. I 38.3
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Eil,H.r-f5rrF vice chief engineer
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